DIRECT SHEAR TEST REPORT
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HORZ. DEFORMATION, in NORMAL STRESS, tsf
Symbol O]
Test No. 5742105857
0.010 | ; | Sample No. S-2
| |
4 | : | L Shape Circular
|
0.012 7:—:\;\\77773777777% 777777 i 7777777 | Dimension, in 2.5
\ | l Area, in\2 4.9087
_ ! ! L
- | i ; _ Height, in 0.97047
\ | |
7 0014 —--=q-a------ i Tt - 2 | Water Content, % 30.70
o = -
E( . \ : i 1 = Dry Density, pcf 85.535
| |
= 0.016 L __ (R ] | Saturation, % 85.51
o . C T | . .
= N | | Void Ratio 0.9684
2 i L\ l i Consol. Height, in 0.95931
= | \ !
@ 0.018 ===~~~ ;*"\*ﬁ ****** e I~ Consol. Void Ratio 0.94576
| | \! | L Water Content, % 34.30
\ :
0.020 L 1 i 777777 1\4 777777 i 7777777 | E Dry Density, pcf 87.467
; N\ ; L= | Saturation, % 100.02
4 o\ L
IS Void Ratio 0.92494
0.022 | i | Normal Stress, tsf 0.50061
0.0 0.1 0.2 O'B. 0.4 Max. Shear Stress, tsf 0.56538
HORZ. DEFORMATION, in
Ult. Shear Stress, tsf 0.36538
Time to Failure, min 1214.2
Project: KINGSTON COAL Disp. Rate, in/min 0.0001968%
Location: TENN Estimated Specific Gravity 2.70
Project No.: 60095742 Liquid Limit 26
Boring No.: B105B 0ST-2 Plastic Limit 16
Sample Type: OST Plasticity Index 10
Description: SILTY CLAY SOME FINE SAND - BROWN (CL)

Remarks: TEST PERFORMED AS PER ASTM D 3080
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Project: KINGSTON COAL
Boring No.: B105B OST-2
Sample No.:
Test No.:

Soil Description: SILTY CLAY SOME FINE SAND -

S-2

5742105BS2D

DIRECT SHEAR

Location: TENN
Tested By: WPQ
Test Date: 2/12/09
Sample Type: OST

Remarks: TEST PERFORMED AS PER ASTM D 3080
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Elapsed
Time
min

0.00

79.62
120.71
165.35
207.24
247.32
286.55
324.40
366.41
406.43
445 .88
484.90
526.88
563.70
603.58
642.90
683.25
724.18
764 .54
803.20
842.13
882.92
921.51
959.14
1000.14
1040.53
1078.17
1116.60
1156.84
1197.47
1214.20

Vertical
Stress
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tsf

.5006
.5006
-5006
.5006
.5006
.5006
-5006
.5006
.5006
.5006
-5006
.5006
.5006
.5006
-5006
.5006
.5006
.5006
-5006
.5006
.5006
.4998
-5006
-5006
.5006
.4998
-5006
.4998
.4998
.5006
-5006

Vertical
Displacement
in

.01158
.01171
.01168
.01165
.01181
.01194
.01236

0.013
.01355
.01438
.01483
.01554
.01618
.01628
.01644
.01663
0.0168
0.01705
0.01747

0.0177
0.01805
0.01824

0.0184
0.01879
0.01898

0.0195
0.02011

0.0205
0.02085
0.02127
0.02143
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BROWN (CL)

Horizontal
Stress
tsf

0
0.06142
0.06772
0.08662

0.1158
0.1402
0.1583
0.1732
0.1819
0.1992
0.2158
0.2339
0.2528
0.2662
0.2788
0.2898
0.2992
0.3063
0.3126
0.3197
0.3229
0.3276
0.3307
0.3292
0.3292
0.3347

0.341
0.3473
0.3551

0.363
0.3654

Hori
Displa

0.

O0O0O0O0O000OO0O0O0

TEST DATA

zontal
cement
in

0
007916
.01578
.02365
.03152
.03939
.04726
.05512
.06299
.07091
.07878
.08665
.09451
0.1024
0.1102
0.1181
0.126
.1339
.1418
.1496
.1575
.1654
.1732
.1811
0.189
.1969
.2048
.2126
.2205
.2284
.2325
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Project No.: 60095742
Checked By: WPQ
Depth: 15.5-18.0
Elevation:
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	60095742105BS2Db

